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REPORT No. 17.0.14914  
 
Cl ient:Client:Client:Client: Suzhou Guanjie Nano Anti-Bacterial Coating 

Technology Co., Ltd.   

Contact person:Contact person:Contact person:Contact person: Ms Zhu   
Phone: +86 13913599429 
Fax: +86 0512 65933382

Receipt of material / sample:Receipt of material / sample:Receipt of material / sample:Receipt of material / sample: 6/22/2017   

Test material / specimen:Test material / specimen:Test material / specimen:Test material / specimen: Nonwoven fabric in 1 style   

Test period:Test period:Test period:Test period: 6/22/2017 to 6/28/2017

Aim of test(s):Aim of test(s):Aim of test(s):Aim of test(s): Determination of extractable heavy metals  

according to STANDARD 100 by OEKO-TEX® 

The report comprises 4 pages. 
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The following material was submitted for the tests: 

SampleSampleSampleSample Material  composit ion Material  composit ion Material  composit ion Material  composit ion 
according to informationaccording to informationaccording to informationaccording to information

NoteNoteNoteNote

   Nonwoven fabric Light grey     
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Determination of extractable heavy metals according to STANDARD 100 by OEKO-TEX®A 

The extraction was carried out using artificial acidic sweat solution, the quantitative determination of the extracted heavy 
metal parts was done by means of ICP-MS or AAS.  

The following heavy metals were included in the test:  

Test result: Test result: Test result: Test result:     

Notes: 
A Test after mechanical ageing (EN 12472) 
1 No requirement for accessories made from glass 
2 No requirement for accessories and yarns made from inorganic materials, respecting the requirements regarding biological active products. 
3333 For  metal l ic  accessor ies and metal l ized surfaces:  0,5 mg/kg For  metal l ic  accessor ies and metal l ized surfaces:  0,5 mg/kg For  metal l ic  accessor ies and metal l ized surfaces:  0,5 mg/kg For  metal l ic  accessor ies and metal l ized surfaces:  0,5 mg/kg 
4444 For  metal l ic  accessor ies and metal l ized surfaces:  1,0 mg/kg For  metal l ic  accessor ies and metal l ized surfaces:  1,0 mg/kg For  metal l ic  accessor ies and metal l ized surfaces:  1,0 mg/kg For  metal l ic  accessor ies and metal l ized surfaces:  1,0 mg/kg 

   

 

RESULTRESULTRESULTRESULT    
 

AbbreviationAbbreviationAbbreviationAbbreviation      SubstanceSubstanceSubstanceSubstance AbbreviationAbbreviationAbbreviationAbbreviation      SubstanceSubstanceSubstanceSubstance

Sb = antimony Co = cobalt

As = arsenic Cu = copper

Pb = lead Ni = nickel

Cd = cadmium Hg = mercury

Cr = chromium, in totality

    
extractable heavy metalsextractable heavy metalsextractable heavy metalsextractable heavy metals    

in mg/kg (ppm)in mg/kg (ppm)in mg/kg (ppm)in mg/kg (ppm)    

samplesamplesamplesample
SbSbSbSb    

ant imonyant imonyant imonyant imony    
AsAsAsAs    

a r s e n i ca r s e n i ca r s e n i ca r s e n i c    
PbPbPbPb    
leadleadleadlead    

CdCdCdCd    
c a d m i u mc a d m i u mc a d m i u mc a d m i u m    

CrCrCrCr    
c h r o m i u mc h r o m i u mc h r o m i u mc h r o m i u m    

CoCoCoCo    
cobal tcobal tcobal tcobal t    

CuCuCuCu    
coppercoppercoppercopper    

NiNiNiNi    
n i c k e ln i c k e ln i c k e ln i c k e l    

HgHgHgHg    
m e r c u r ym e r c u r ym e r c u r ym e r c u r y    

1  Nonwoven fabric 
Light grey  

< 4   < 0,1   < 0,1   < 0,05   < 0,1   < 0,1   < 4   < 0,1   < 0,01   

l imit  values acc.  tol imit  values acc.  tol imit  values acc.  tol imit  values acc.  to    
STANDARD 100 by STANDARD 100 by STANDARD 100 by STANDARD 100 by     

OEKOOEKOOEKOOEKO----TEXTEXTEXTEX®®®®     

product class Iproduct class Iproduct class Iproduct class I         

product class I Iproduct class I Iproduct class I Iproduct class I I         

product class I I Iproduct class I I Iproduct class I I Iproduct class I I I         

product class IVproduct class IVproduct class IVproduct class IV         

        
        
        

30303030         

30303030         

30303030         

- -- -- -- -    

        
        
        

0,20,20,20,2         

1,01,01,01,0         

1,01,01,01,0         

1,01,01,01,0    

        
        
        

0,20,20,20,2         

1,01,01,01,01111    

1,01,01,01,01111    

1,01,01,01,01111

        
        
        

0,10,10,10,1         

0,10,10,10,1         

0,10,10,10,1         

0,10,10,10,1    

        
        
        

1,01,01,01,0         

2,02,02,02,0         

2,02,02,02,0         

2,02,02,02,0

        
        
        

1,01,01,01,0         

4,04,04,04,0         

4,04,04,04,0         

4,04,04,04,0    

        
        
        

25,025,025,025,02222    

50,050,050,050,02222    

50,050,050,050,02222    

50,050,050,050,02222

        
        
        

1,01,01,01,03333    

4,04,04,04,04444    

4,04,04,04,04444    

4,04,04,04,04444

        
        
        

0,020,020,020,02         

0,020,020,020,02         

0,020,020,020,02         

0,020,020,020,02    
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CONCLUSIONCONCLUSIONCONCLUSIONCONCLUSION    

The material passes all tested requirements

Managing Director

 

Operations Manager

   

Dr. Christopher Au Helen Chu

 

The results relate only to the test samples submitted. This report must only be reproduced in full and not in extract form. Use of the report in advertising or the publication of free interpretations 
of the results is only allowed with the express permission of the Hohenstein Institute. Only the signed original report is legally binding. Documents and materials delivered by the client, 
especially test samples will be retained for 3 months, provided their condition allows it. A storage period of 10 years applies to the legally regulated area. The accreditation applies for the 
methods listed in the annex to the certificate (accreditations see http://www.hohenstein.de/de/about_hohenstein/accreditation.html) - marked with A in the report 
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